
 

 

 

 
39 Tarkiln Place | New Bedford, MA 02745 
Tel: (508) 985-9050 | fax: (508) 985-9072 

email: info@aquapoint.com  

mailto:info@aquapoint.com


 
 

 
 

Table of Contents: 
MARION CROSS SCHOOL 

22 CHURCH STREET, NORWICH, VT 05055 
NOVEMBER  2022 

 
 
 
 

1. Personnel & In House Services………………………………………………………………..….3 

2. AquaPoint on Schools……………………………..………………………………………………..…4 

3. References.……………..…………………………………………………………………….………….…5 

4. Bioclere Highlights………………………………………………………………………………..…6-7 

5. Proposal…………………………………………………………………………………………………8-11 

6. Proposed Bioclere layout & Equipment…………………………………………………….12 

7. Bioclere Approval Permit VT………………………………………………………………..13-17 

8. Equipment drawings ……………………………………………………………………………18-25 

9. Sludge Calculations…………………………………………………………….…………………26-27 

10. Electrical Calculations……………………………………………………………………...…...28 

11. 20-year Lifecycle………………………………………………………………………………...…29 

12. O&M, and Installation Manual to be attached separately. 

 
 



 
 

 
 

 
 
 

 
Personnel involved on Marion Cross School, Norwich, VT: 
 
Joe Pinto - (Project Manager) 

Josh Lindell - (Engineer) 

Mike Hollenberger - (Field Technician) 

 

Services provided by the company: 

COMPREHENSIVE SUPPORT FROM PROPOSAL THROUGH INSTALLATION 

We support you from design through installation to ensure the project is done right. 
Equipped with criteria on your unique needs, our engineers craft a comprehensive design 
package. This includes a recommended solution based on your influent characteristics and 
regulatory requirements, extensive performance verification, modeling with CAD drawings 
and detailed explanations, and preliminary budgets that include operational and lifecycle 
cost projections. We assist you with the formal permit applications and provide the 
contractor with very detailed installation instructions. Further, you can get an onsite 
technician to monitor the installation. 

 

Design Support… AutoCAD drawings, specifications, and plan review 

Permitting assistance 

Onsite consultations for installation and startup 

Operator training 

Aftermarket parts and technical support 

 
 
 
 



 
 
 

 
 

SCHOOLS AND AQUAPOINT 
School waste streams can represent challenging conditions for biological treatment processes. 
School sanitary routines and irregular schedules increase the potential for toxic shock and peak 
hydraulic loading. Furthermore, ammonia nitrogen concentrations in the influent are typically 4-5 
times that of typical domestic wastewater. That's why over 70 school districts have turned to 
AquaPoint for a long-term and cost-effective solution. We design all our products using fixed film 
technologies which allow the microbes breaking down the waste to naturally fluctuate depending 
on the pollutant load. With proven nitrification and denitrification performance capability, energy 
efficiency, and low life-cycle costs, our systems can handle any institution from local daycares to 
state universities. 

 

Compact Systems Expertly Designed  
Whether you're in the middle of the city or out in the countryside, AquaPoint will design and 
engineer your wastewater treatment solution to your exact specifications. This creates a “plug and 
play” installation which is quicker and easier to install. 

 

Support and Expertise from Proposal to Beyond 
AquaPoint’s wide-ranging team of engineers, designers, and wastewater plant operators are all 
prepared to assist you every step of the way. We work with you through the entire concept to 
completion lifecycle, starting from the beginning design phases, through the permitting process and 
even after the final installation. 

 

High Strength Waste Removal 
AquaPoint's systems are designed to be cost-effective and highly efficient at high strength removal 
throughout the year. The fixed film used in all of our products keeps the microbes warm during cold 
months and allows their population to increase or decrease depending on pollutant load so our 
systems work year-round with minimal maintenance. After installation, schools and universities 
typically see a reduction in BOD and TSS greater than 95%.  

 

Quality Materials Made to Last 
AquaPoint’s solutions use fiberglass as the primary fabrication material, resulting in 50 years of life 
with virtually no maintenance and reduced lifecycle costs. Furthermore, our technologies have been 
independently validated and received a 100% approval record from the EPA, ETV, NSF/ANSI 40, 
USGBC, NASA, and the US Navy. 

https://www.aquapoint.com/products/


 
 
 

 

 
 
 
 

References:  

 

Paul Weber: 614-581-5667 or paulweber45@gmail.com – Owner of Hyde Away Inn. 1428 
Mill Brook Rd, Waitsfield, VT 05673. (6,000 gpd high strength application for Inn with 
restaurant). 

 

Nate Fredericks: 802-793-5633 or fredericksnathaniel@gmail.com – Operator of a handful 
of Bioclere systems in the Waitsfield, VT area including: Lawsons Finest Liquids, 155 
Carroll Rd. Waitsfield, VT 05673. (6,500 gpd high strength) and Waitsfield Industrial Park 
48 Carroll Rd, Waitsfield, VT 05673. (9,000 gpd high strength) 

Lawsons quick link video: https://www.youtube.com/watch?v=UNDjXmmbTu4 

 

Bruce Strong: 781-820-5386 – Operator of roughly 10 Bioclere systems in Northeastern 
MA and has over 20 years’ experience with the product and AquaPoint.  

 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

mailto:paulweber45@gmail.com
mailto:fredericksnathaniel@gmail.com
https://www.youtube.com/watch?v=UNDjXmmbTu4


 
 

 

 
 
 

Bioclere Highlights: 
 

 
Performance of fixed film systems at small percentages of design flow. 
 
Bioclere’s ability to handle very low flow rates is due to its biological process. The Bioclere 
utilizes a fixed film process which, by nature is “self-regulating” meaning that it 
automatically adjusts to varying flows and organic/inorganic loads. Heavy pollutant 
(organic and/or nutrient) loads cause the biomass to grow faster and slough more rapidly 
providing additional uptake. Conversely, loads lighter than maximum design capacity result 
in a thinner biomass over the available media. In lighter loading conditions, bio-solids do 
not slough as rapidly thus maintaining the population of treatment bacteria. Infrequent 
sloughing results in a longer Solids Retention Time (SRT) and a more complex, diversified, 
and stable bacterial population. The mechanical design of the Bioclere also allows 
adjustment of the filter dosing and recycle rates to sustain a biomass even during periods 
of no or limited flow such as with seasonal applications. Less flow will also result in longer 
Hydraulic Retention Time (HRT) resulting in more passes (via recirculation) through the 
treatment reactor and more time in the clarifier which provides greater solids settling 
efficiency and improved performance.  
 
Fats, oils, and grease 
 
The treatment of fat, oil, and grease (FOG) can be problematic for some trickling filter 
technologies on the market largely because the media materials and sizes are prone to 
clogging and ponding. However, FOG reduction is extremely efficient in a Bioclere 
treatment system. At Aquapoint we use a variety of media sizes so that we can choose the 
size and surface area that will best suit the application. Bioclere systems treating high 
strength waste with high FOG concentrations usually incorporate a two-stage series design, 
where the first Bioclere is used as a roughing filter (large media, large air volume, small 
surface area) and the second Bioclere is used for polishing (small media, small air volume, 
large surface area). This prevents clogging of the filter and all the resulting odor, treatment, 
and maintenance issues. 
 
A grease trap will consistently reduce FOG concentrations to <100 mg/l if properly 
installed and maintained. Maintenance will only require periodic inspections and cleaning 
of the trap. Aquapoint recommends that the maintenance of the grease trap be included in 
the scope of services to be provided by the operator of the wastewater treatment plant.  
 
Odor Generation 
 
 
 



 
 
AquaPoint’s Bioclere system utilizes a fully aerobic fixed film attached growth treatment 
process based on a modified trickling filter technology. The design of the system includes 
air volume within the media filter, hydraulic loading rates, hydraulic retention times and 
recycle rates all of which contribute to sustained aerobic conditions for oxidation of 
organic matter.  
 
 
 
 Because the Bioclere unit is a covered and insulated trickling filter, an axial fan is used 
to draw air into the media bed, supplying the biofilm with oxygen by forced draft ventilation. 
This method is a simple, reliable, and cost effective. Air flows subsequently through the filter 
and under drain and is discharged through a vent in the effluent pipe. Alternating dosing 
pumps are incorporated to ensure consistent dosing of the media bed and no interruption of 
the aerobic process should a pump fail. 



 
 
To:  Jamie Teague 
Fr:   Joe Pinto, AquaPoint 
Re:  Marion Cross School, Norwich VT  
Date:  Tuesday, November 1, 2022 
 
Thank you for the opportunity to provide a preliminary budget proposal for the referenced project. 
We understand that the project involves treatment of sanitary wastewater from a School that will be 
predominantly used on weekdays. AquaPoint has also taken into consideration the addition of 
waste from an on-site kitchen to be added later. The treatment goal is to reduce the organic (BOD), 
suspended solids (TSS) to secondary treatment standards prior to discharge to a disposal system by 
others. 
 
Design Notes & Assumptions 

 

 
Preliminary design information: 

(1) Estimated Design Flow = 5,500 gpd.  
(2) Peaking factor = 4.0 / 2.0 with flow equalization  
(3) Collection system: Gravity/ Force Main 
(4) Predominantly weekday occupancy 
(5) Influent Characteristics are ASSUMED and ESTIMATED based on preliminary description of the 

facilities.  Flow and strength characteristics are to be confirmed prior to final design. 
 

 pH Temp BOD 
(mg/l) 

TSS 
(mg/l) 

TKN 
(mg/l) 

NH3 
(mg/l) 

TN 
(mg/l) Alkalinity 

Settled 
Influent 6 – 9 10oC – 25oC 400 400 100 n/a n/a Assumed 

sufficient 
Effluent 6 – 9  30 30  n/a n/a  

 
 
 
System Description 

Sludge return & recycle         
       Primary settling       Flow equalization       Dual Stage Bioclere Tablet Chlorinator       Discharge 
 
Flow from the primary settling tanks is settled and then equalized. The contents of the flow 
equalization tank are transferred at a controlled rate to a dual stage Bioclere modified trickling filter 



with integral clarifiers. The system will recycle nitrified effluent to the primary settling tanks where 
anoxic conditions in the tanks facilitate denitrification and reduce total nitrogen to the indicated 
effluent quality. Secondary solids from the Biocleres filters are returned and stored in the primary tank 
until periodically removed from the site. The system shall oxidize organic Biochemical Oxygen Demand 
(BOD) load and Total Suspended Solids (TSS) to secondary treatment standards prior to discharge to 
the effluent distribution system by others. To note a direct bury tablet chlorinator will be installed after 
the second Bioclere to aid in achieving “Swimming Water Quality” effluent. 
 
Supplied Equipment  
 

• Two (2) Barnes SE421 Pumps (Duplex Equalization Pump System)  
• Complete with, pump carriers w/ breakaway fitting, SS lifting chains, floats, weights, 

bracket, and controls.  
• Two (2) Bioclere Model 24/20-1600 units complete with FRP tank, media, duplex media 

dosing pumps, recycle pump, aeration fan and PLR controls. 
• Norweco Bio-Dynamic 400 tablet chlorinator with riser 
• Two (2) site visits by factory technician for on-site technical assistance with installation and 

start up. 
• (1) Engineering, Warranty & Technical Manual. 

 
 Preliminary Budget Estimate 
 
Process Equipment & Services/ travel & site visits…………………………………………………………. $ 102,186 
Estimated Freight FOB Norwich VT ……………………………………………………………………………. $    3,000 
 
Schematic diagram  
 
The attached diagram is for purposes of illustration only and does not represent the actual scale or 
layout of the tanks and equipment.  Dimensional drawings of the proposed tanks and the Bioclere 
Model 24/20-1600 are attached. 
 
Recommendations with existing Tanks & Equipment   
 
Use total of 9,000 gallons of existing primary settling tank capacity 
 

- Convert the first existing 4,000-gallon field dosing tank to a flow equalization tank (this will be 
used to pump up to the Bioclere) 



- Leave other existing 4,000-gallon field dosing tank as currently constituted to dose to drain 
field. 

 
 
Equipment by others 
 
One (1) 1,500 gal. in ground grease trap to code, for food prep area. 
 
 
Installation 
 
Only those items indicated above are included. Labor is not included. All other items will be supplied by 
others such as but not limited to excavation, offloading, bedding, and footings, setting of tanks, electric 
service to control panels, collection & disposal system, finish grading, mounting, and wiring pre-wired 
components, field piping, backfill, water to fill tanks. Installations in ground water conditions may 
require watertight treatment and / or anti-floatation ballast backfill as necessary. 
 
Additional Considerations & Review 
 
This estimate reflects the design parameters as indicated above and assumes no other environmental 
factors that will adversely affect treatment.  Toxic products inhibit or kill bacteria necessary for 
treatment and must not be discharged to the wastewater system.  
 
This proposal represents our best efforts to be as complete and accurate as possible. Due to 
assumptions made in the interest of generating a timely estimate it is provided for budget purposes 
only and cannot be used to purchase system equipment.  After clarification of all necessary 
information including final approved plans and permit(s), a firm equipment scope and bid price will be 
provided. We are available to discuss this proposal to devise a system that meets your needs.  
 
In providing this estimate Aquapoint has relied exclusively on information provided by the addressee 
and on the assumptions stated herein. The addressee acknowledges and affirms that Aquapoint 
assumes no liability with respect to the addressee or any third party for the estimates. 
 
Freight & Delivery 
 
Pricing is FOB factory and does not include applicable taxes. Freight charges are estimated and will be 
confirmed at the time of bid. Delivery is within 8 -10 weeks of receipt of an order with deposit. 
 
  



 

Equipment Warranty 

 
Supplied equipment is warranted against defects in materials and workmanship for one year from the 
date of installation or 18 months from the date of delivery.  
 
Thank you for your consideration. Please contact me with any questions or comments.  

 
Joe Pinto 
Aquapoint 
Jpinto@aquapoint.com 
508 951 4624 

mailto:Jpinto@aquapoint.com


Owner
Oval

Owner
Oval

Owner
Line

Owner
Line

Owner
Line

Owner
Line

Owner
Rectangle

Owner
Line

Owner
Callout
BIOCLERE UNITS 1 & 2 ARRANGED IN SERIES. TANKS COULD BE INSTALLED NORTH OF EXISTING DOSING TANKS IF DESIRED.

Owner
Callout
CONVERT FIRST EXISTING 5,000 GAL FIELD DOSING TANK TO FLOW EQUALIZATION TANK. INSTALL NEW SUBMERSIBLE PUMPS, FLOATS AND CONTROLS. 2" PLUMBING TO FIRST BIOCLERE

Owner
Callout
DIRECT BURY TABLET CHLORINATOR

Owner
Line

Owner
Callout
6" PVC PLUMBING BETWEEN BIOCLERES, CHLORINATOR AND EXISTING FIELD DOSING TANK

Owner
Callout
CUT AND CAP BOTTOM CONNECTION BETWEEN EXISTING FIELD DOSING TANKSSO THEY CAN OPERATE INDEPENTLY AS EQ AND FIELD DOSING

Owner
Line

Owner
Line

Owner
Line

Owner
Line

Owner
Line

Owner
Line

Owner
Line

Owner
Callout
INSTALL NEW 2" BIOCLERE RECYCLE LINE BACK TO HEAD OF FIRST EXISTING PRIMARY TANK. 



   
State of Vermont   Agency of Natural Resources 
Department of Environmental Conservation                          Drinking Water and Groundwater Protection Division 